Administration and

Management of Water Supply
Services (A)

Country Reports

FY2024

Japan Intemnational Corporation of Welfare Servies (JICWELS)



Table of Contents

T ANGOLA ettt es st es s s s s e s e R R 1
2. BANGLADESH ...ttt s et essesbsebsseseasesennnpa 14
3e BEINTN ettt s e s 28
4. MOZAMNBIQUE oottt see s ss e es s s s st 40
D, PAKISTAN Lottt es e ss e es st ss et st s s s s bbb b6
0. RWANDA ettt es st ss e s st 68
7. SOLOMON ISLANDS .ottt resessessessessessessesss s s ssse s bsss s ssss st st s ses s ss s sssssssss s ssssassnes 39
8. SOUTH SUDAN L. 112
9. UGANDA 127

TOUZAMBIA s 146



1.ANGOLA



Inception Report

Country: Angola

Name: Kelson Miguel Domingos

1. Outline of Water Supply Services
[...]
CONT...

1-4. Mission/Vision of Water Supply Utilities

» Mission: to Develop and provide adequate safe and
affordable water services in an efficient sustainable and
nvironmentally friendly manner to our stakeholder delight.

Vision: to be the leading and most vibrant service provider in
South Sudan.

1-5. Your Mission/Vision in your organization:

» Mission: To become a sustainable utility.
» \/ision: To become leading service provider in Juba City

2. Water Supply Service Levels

2-1. Main Performance Indicators (PI)

Coverage area (sq. km)
Population Served 459, 000(pple)
Collection ratio 50 and 92(%)
Production capacity 18, 000 (m3/day)
Supply duration 14 and 22 (hr/day)

Supply pressure 0.04

117



2.1 Cont...

2-1. Main Performance Indicators (PI)

Non-Revenue Water 49 and 10(%)
Water quality East Africa and WHO
Staff number 93
Number of connections 2292
Staff/1,000 connections 5(people/1,000connections)

2-2. Any Monitoring by Performance Indicators

(P1)

Yes. Been developed by JICA expert.

118




3. Management of Water Quality

3-1. Current Situation and Major Challenges/Problems

®» Chemical optimization not easy to be meet by the
operators.

Minimum monitoring mechanism not been applied.
3-2. Current Actions against Those Challenges/Problems

» Refreshing training to our operators.
» Budget been proposed to facilitate monitoring mechanism.

3. cont...

3-3. Any Achievements
® |ncrease in optimization from 40% to 70%
3-4. Water Quality Standards for Drinking Water

» Turbidity, pH, Conductivity, TDS, Residual Chlorine, and
optimization analysis such as Jar test and Chlorine demand.

119



4. Reduction of Non-Revenue Water

4-1. Current Situation and Major Challenges/Problems
» Aged pipes that let to too much bursts;

4.1 cont..

» | ack of some materials for leak repair;

Need more fittings In order : E\;)gp;:gg f8c,,r i,,”’agr;;g:’and 3”

to repair water leakage just
in time Flow meter 12,” 8,” 4” and3”.
Repair tools

120



4.1 cont...

®» |legal connection.

4. cont...

4-3. Any Achievements
» Yes. NRW been reduced from 55% to 49%

4-4. Constitution of NRW (If you have the data, please
illin the table )

®» Data not available

4-5. Situations about Leakage Detection Measures
(DMA etc.)

= None

121



5. Accounting system of Water Supply Service

5-1. Water Tariff in your Organization

= 1000ssp/m:3for house connections and 2500ssp for TFS
5-2. Balance Sheet of your Organization

®» Yes exist. Been developed by JICA Expert.

6. Major Recent Achievements in Improvement
of Water Supply Services/Management

» - Quick response to leak repair
®» - Conversion of unmetered customers to metered

122




7. Recent Challenges to Improve Water Supply
Services

® - |[ncrease operation hours to maximum

8. Expectations toward Japan

8-1. Expectations toward Japanese Government and JICA

» More donation in terms of capacity building, grant aid
rojects on water infrastructure.

123




8-2. Expectations toward Japanese Water
Utilities

®» 7o acquire more new technology on waterworks.

8-3. Expectations toward Japanese Private
Companies

®» TOo come and invest in water sector in South Sudan.

124




9. Expectations toward the Program.

9-1. Expectations of your supervisors toward your participation
in the program.

®» To come back and implement action plan gain from the
knowledge acquire from the training.

9-2. Your expectation; Any comments and requests are
appreciated.

» Transform the organization.

Once more, thanks to Japan
Government through JicA OFFICE
SOUTH SUDAN for being supporting
SSUWC/RSS/JUBA.

125



The end



9. UGANDA



Incéption Report

Country: UGANDA
Name: KARUNGI SHARON
1. Qutline of Water Supply Services
1-1 Legal Basis for Water Services.
The laws affecting the water sector include:
> The Water Act, Cap 152: An Act that makes provision for the use, protection and
management of water resources and supply; to provide for the constitution of water and
sewerage authorities; and to facilitate the devolution of water supply and sewerage
undertakings. The act is a primary legislation that governs the operations of NWSC in
ensuring provision of water and sewerage services within the designated areas throughout
Uganda.
» The National Water and Sewerage Corporation Act, Cap 317: The act stipulates the
objectives, powers and structure of National Water and Sewerage Corporation.
1-2 Demarcation of Water Supply Services
Ministry of Water and Environment: This ministry is the overarching body responsible for
policy formulation, regulation, and oversight of the water sector. It coordinates with other
ministries, local governments, NWSC and other agencies to implement water policics and

strategies.

1-3 Main Actor of the Water Supply Utilities
The National Water and Sewerage Corporation (NWSC) is the main actor in Uganda's water
sector with the mandate to provide water and sewerage services in urban centres and major

towns across the country.

Kampala Water operatcs the water and sewerage services in greater Kampala (Kampala,

Mukono and Wakiso).

1-4 Mission/Vision of Water Supply Utilities
To promote and ensure the rationale and sustainable utilization, development and effective
management of water and environment resources for social economic development of the

country

1-5 Your Mission/Vision in your Organisation
Vision: "The lecading customer service oriented utility in the world."
o

Mission: "To sustainably and equitably provide cost effective quality water and scwerage

scrvices while conserving the environment and enhancing stakeholder trust."

127



2.0 Water Supply Service Levels.
2-1. Main Performance Indicators (PI)

Coverage arca 828 (sq. km) For Kampala Water
Population Served 19,000,000 for the whole of NWSC
| Collection ratio 98 %
Production Capacily 401,500m*/day (Kampala water)
”S{ipply duration 20hrs/day (Kampala Water) ]
Supply pressure Average of 3bar (Kampala water)
Non-Revenue water 40% (Kampala Water)
Waier Quality
Staff number 2090 as at April 2024 (Kampala Water)
- Number of connections 430,207 as at April 2024 (Kampala Water)
“Swall/1000conneetions 5 Staff per 1000 Connections -

2-2 Monitoring by Performance Indicators (PT)

Kampala Water has a number of performance indicators as indicated in the table below. It is
therefore expected that Kampala water will have attained the performance parameters as
indicated in the baseline year 2023/2024

% Performauce “Baseline | FY FY FY | FY | FY

i |
# 1 Indicators 2023/2024 l 2024/2025 2025/2026 | 2026/2027 2027/2028 ‘ 2028/2029
SERVICE COVERAGE
New PSPs 755 330 755 755 755 755
Towal PSPs 8,016 R 846 9,601 10,355 L0 11,804 |
T  New  Water | 28334 29,183 28334 28334 28.334 25.973
Connections
o Total Water | 440,153 469,336 497 670 326,004 554,338 580,311 7
Connections (Nos) .
T New Sewer | 141 140 93 93 93 93
Conneciions
Total Sewer | 14,724 14,864 14,957 15,051 15,144 15,237
Connections (Nos) |
- New Water | 156 118 88 88 88 88
Extenstons (Km) ) o N ]
T “Total Notivork Lenpth | 4,044 4162 4250 4339 V4427 1515
(Kim) |
T T Customer Satisfaction | 80% g% g% 8o | 80% 80% )
Index (%)
- Stall  Engagement | 70% 80% 80% 80% 80% 80%

Index (%)
OPERATIONAL EFFICIENCY

N NRW (%) 40.0 38.8 38% 37% 36% 36%
Water Supplicd | 1107 115.6 113.97 115.69 11745 120.98
(million m¥/Annum; B . o - ] |

- T Water Sales (million | 66.7 68.7 70.74 72.86 75.03 77.30
m*/Annum)

FINANCIAL PERFORMANCE

o Billing Revenue VAT | 379.2 396.3 4093 421.6 4343 4473
inclusive (UGX
Billiens)
Arrears N 587 50.5 421 334 244
Biltions) )
Colleetions (UGX 1y 4042 4175 430.1 4430 456.2
Billions) o

128



3. Management of Water Quality.

3-1. Current Situation and Major Challenges /Problems

Current Situation in Kampala Water

Currently water supplied to Kampala Metropolitan area is abstracted from Inner Murchison
Bay on the Northern shores of Lake Victoria. It is trcated at the Ggaba I, II and IIl water
treatment works found 13 km Southeast of Kampala city. Ggaba I an old plant that was
commissioned in 1929 while Ggaba 11 and Il are relatively new commissioned in 1993 and
2007 respectively. All the water treatment plants employ conventional water treatment i.e.
coagulation, flocculation, sedimentation, filtration and disinfection. One of the streams in
Ggaba I has been recently upgraded fo Dissolved Air Flotation system (DAF). The total daily
average production of the 3 plants is 250,000 m3/day. NWSC has another new water works
located south of Kampala at Katosi in-Mukono District. Its design capacity is 160,000m*/day
but currently operates at half its capacity. The plant was commissioned in July 2021The two
plants are DAF systems fully automated in all its operations controlled by the SCADA
(Supervisory Control and Data Acquisition) control system.

Process control is conducted at the laboratories set up at Ggaba and Katosi water treatment

works. In order to ensure that clean and safe water is supplied to the public, a mobile water

quality tearn-monitors the quality from the catchment, at point of production, in the distribution

network up to the final consumer taps using the water safety plan approach.

Major Chalienges /Problems

At Production Level

$ There is deterioration of the raw water quality which affects the water treatment processes
at Ggaba treatment works. Algal blooms dominated with blue green algae usually occur
from August - November when the lake mixes increasing chemical consumption hence
treatment costs. The plant is forced to adjust to higher doses of alum or blend with polymers
in order 1o remove colour and organic matter in order to meet the WHO guidelines

At distribution level

> [Frequent bursts and leakages resulting into re-contamination.

Y Y

Old pipe network.
intermittent supply of water leading to dry pipes.
Low pressure in the pipes leading to intrusion of contaminated water.

v
/

\4

X7

Infrequent flushing of dead ends.
Low free chlorine residuals to counter post contamination.

v

3.2 Current Actions against Those Challenges/Problems

At Production Leve! ‘

» Efforts have been made to improve the treatment process. NWSC has reverted on the use
of dissolved air flocculation (AQUADATF) at both the Katosi treatment plant and Ggaba |
and significant in colour has been achieved.

Actions

% 7oned out the members (o ensure continuous monitoring of the Network.

» Systematic replacement of aged pipe sections.

5 Monitoring of the flushing schedule and addition of fixtures where needed.

129



5 Increasing on the number of sampling areas to improve quality monitoring.

3-3 Any Achicvements

5 Effective process control and water quality management activitics at water production and
sewage treatment plants.

» Conformity of water supplicd and sewage cffluent discharged to set National Standards.

% Establishment of trends in behavioural characteristics of IMB water quality with aim of
improving water treatment through short-term and long-term remedial measures.

3 Assessment and sanitary inspections of water distribution units related to quality aspects at
the primary and the secondary valves, the service tanks, reservoirs and tertiary points.

3-4 Water Quality Standard for Drinking Water

The table below shows a number to tests carried out by Central Laboratory of NWSC to ensure
conformity to drinking water standards.

NATIONAL STANIJARDS FOR POTABLE WATER ~KAMPALA WATER (NWSC)

Yarameters Units National Standard for | National Standard for Portabie
Portable water (Maximum | water (Maximum permissible)
permissible) Treated Water. | Un- Treated Water.

B - i 65-8.5 6.5-8.5
f-lectrical Conductivity (uS/em) 1500 2500
" Colour Apparent T R PiCo IS 15
CTurbidity B NTU 50 B 0.0
owal Dissolved Solids Mg/t 700 1200
“Total Suspended olids T Mp/l. 00 ) Y
ity Mg/l 500 500
03, Tl M 300 ) 560 o
T gL B 150 150 )
S ) 100 1100 T
Bi-Carbonate : as CaCO3, Mg/l 500 500
Manganese: M’ ) Mg/L. 0.1 0.1 ]
Chloride: CI Mg/l 250 500
“Fluoride: I Mg/l 15 15 B
Tron: total Mg/l <0.30 1.0
Sulphate; SO, - Mp/i. 400 . 200
“Nitrate as NO; ) Mg/l 45 43
Aluminium: ll591(!ixa>u‘i\5 Al Mg/l <020 <0.20
" Chlorine: Free Residual Mg/L. 0.20-0.50 Not Specitied.
Chlorine: Total Residual Mg/l Not Specified Noi Specitied
T Ammaonia ) Mg/l 0.5 1.0
Orthophosphats | T Mg/l T 2.0 5.0
M/l <0.001 <0.001
T Mg/l 10 10
- B Mg/l 0.01 T00s
T Ma/l, 50 50
[-Col o CFU/100mL ) 0
Cowl Coliforms B e T T I R T A - T
“Faccal Cobforms ] cruntooml 0 T o ) -

Source: UNBS 2014

130



Pictorial view of some of the water quality monitoring activities.

at one of the treatment planis

v compliials

3-5 Momm"mg System or Plans for Safety of Drinking Water Your Organmatlon /
chulatorv Body / Independent Institution /others. ‘

Water Quality in] NW SL is monitored through the implementation 01 thc water aafcty plan. The
monitoring : r*alametc: s cover phySlOCh”mlLdl microbiological and bxologlcal parameters. The
frequency of'monitoring these parameters is dependent on sampling point types. The sampling
stations are dcswndlm as raw water source (Lake), water treatment plants, distribution, sewage
treatment prant, streams and channels, and industries. The frequency of the monitoring in
Kampala water is as per the attachment. | ' o o
Water ()ual;ty Monitoring Parameters for the IMB, Streams, Distribution network and
Sewage FTreatment kas, Industries connected to Sewers, and water works.

o Foguency

cde

Pl 3 ERIE RS “ i i
- 1 o the sanree S fe treatnzent plint

131



Distribution Frequency

Parameter Resarvoirs + Tanks  |Contral points { 1° & 2° lines) |Tertiary Points + PSP
falal Once a week Twice a manth Once a month
Coiour Qrice a week Twice a manth Onee a month
Turbidity Once a week vice a month Once amonth
Hardness Dice a month Once a month Once a month
Totat atkalinity Orce a month Once a manth Once 3 month
noe a manin Orice & manth Unce a month
Orice g week Once a manth wice a month
Crce g weey Onee a manth Twice a manth
Once aweak Once a manth Twice a manth
Smprwate Orice a month Once 3 month Once a manth
Nitrate Once a maonth Onice a month Onice 3 manth
Aluminium Recidual A3 need araises? As nead araises” As reed Fraisesh
FStregiacact Duarteriy Cuarterly Ciarterty
Twice a month® Once a mant
Teeice a month™ Qnce g manth®
Twice a montn Orce a manth

" iz N0 compliant

3-6 Implementation of the water Safety plan* or Similar Efforts
(Water Safety Plans: refer to the following URL and review before participating in
the course, TTRL: Water safety plan manual (WSP manual) (who.int))

NWSC currently has a water safety plan that was established and implementation is on-going
bascd on the activities and budgets allocated every year to ensure that water is safe from the
source to the customer draw off points back to the source. These are some of the actions under

taken in the approach:

¥ Process control and quality management.

> Systematic water quality checks from the catchment area, treatment plant, reservoirs and
distribuiion networks.

» Zoning of the management of quality and increasing of sampling points to ensure good

quality of water. '

» Regular monitoring of the raw water to ensure that the treatment process and chemicals are
adequately applied.

» Periodic reservoir cleaning to ensure quality is not compromised. This is done at least twice

a year,

132



4. Reduction of Non-Revenue Water
4.1 Current Situation and Major Challenges/Problems

g

40

NRW %

R R

36

JuL AUG SEP act NOV DEC JAN FEB MAR APR MAY JUN

e NRW July 2022 June 2023 w e NRW July 2025-March 2024

The above graphical representation indicates the comparison between the two consecutive

years expressed as a percentage of water system input volume.

The major challenges being faced are;
» FErequent pipe failures due to aged pipe network, pipe expose to damage and excessive
pressures.

Customer meter inaccuracy (Metering inefficiency).

5  Un-authorized consumption (Water Theft).

» Vandalism of infrastructure.

% Data handling and accounting errors (Billing errors).

4-2 Current actions against Those Challenges/Problems